8 i 7 , s 4 5 } ) i 3 . 2 : '

LEFT SIDE SEPERATOR

TO MAKE RIGHT SIDE SEPERATOR

THE DRIVE IS MOVED TO OPPOSITE SIDE.

THE ROTOR IS INSTALLED FROM OPPOSITE SIDE ALSO

ROTOR ]NSTALLED/REMOVED/

FROM THIS SIDE

TME:

KEFT SEPERATOR

SCALE: 132 WEGHT: [ sHeer10F 1
s

s T T T s T m T 3 T 3 T z 1



7

ITEM | QTY PART NUMBER DESCRIPTION MATERIAL | MASS
1 2 SIDE ASSM
2 1 WALLT 1/4"PLT 68-1/4%XT7-7/16
3 1 WALLS 1/4"PLT 68X 11-13/16"
4 1 WALLY 1/4"PLT 687X 15-3/4"
5 1 WALLT 1/4PLT £8-1/4X10-13/18"
& 4 DOUBLER 3/BPLT 15-11/16" X 15-11718"
7 2 FIPE 3 SCHBOPIPE 7-4 1/2'LNG
8 4 PIPE CAP 3/8 PLATES™ QD
b 1 WALL 4 14PLT7 814X 15
10 I WALL3 /47 PLT &-8 1/4"%2 5/1/ZING
1 1 WALLS 1/4FPLT & B-1/4% 5 1-3/4ING
12 | WALLIS 1/4PLT & B-1/47% 3 2-3/8"
13 3 ANGLET& ANGLE 3X3X1/4 & BLNG
14 1 WALLT4 1/4PLT & 8:1/47% 3 3-3/BNG
15 1 SHEET SKIN 11GA. 68X 839/ 161NG
14 1 g7 1 /4PLT 44-3/87% 80-1/4"
17 1 WALLIS 1/4PLT & B-1/4% 3 0-5/161NG
8 1 WALLI2 1/4PLT & 8- 114K 5 6-1/8°
9 1 WALLS 1/4PLT 68-15/167% 80-1/4"
20 1 WALLIO 1/4PLT &' 8-1/4X T &
21 1 WALLS 1/4PLT 6 BX 1" 21147
22 i WALLZ 1/4PLT & B-1/4% 6 1-13/1 §LNG
23 1 DEFLECTOR
24 1 DEFLECTOR2 TAPLTI & &
25 & 500 CAR BOLT 1/2-13 CARRIAGE BOLT 1-3/4" LNG
2% | 77 500 washer 1/2 flat wosher
7 | 78 500 HN 1/2-13 HEX NUT
i) 8 375 WASHER 3/8" WASHER
29 8 375HN 3/8 HEX NUT
30 i STIFFENER3 1/APLT10-1/2" X 66 1NG
3l 3 STIFFENERD 1/4X4 FLT BAR & 8LNG
a2 & STIFFENER2 1/4°PLT 47X & BLNG
33 12 MOZILE 1/4" X 2" PIPE COUPLING
34 1 DOOR A ASM
3s 1 DOOR B ASM
35 2 DOOR C ASM
37 4 DOOR D ASM
a8 | 2 DOOR E ASM
39 1 DOOR G
40 1 MOTOR MOUNT
41 1 36482 MOTOR MOUNT
42 1 30HP MOTOR 3641
43 4 SWIVEL BOLT
44 i SM SHEAVE 455247 DODGE
45 | LG, SHEAVE 455262 DODGE
46 1 GUARD BACK 11G. SHEET MIL
A7 1 GUARD BRACE C3 X4.1 CHANNEL 38" LNG
A8 1 GUARD MOUNT 1" X2° FB 4LNG
4% 1 GUARD MOUNT 1 1" X 3'FB &-5/81NG
50 1 GUARD FRONT 11G. SHEET MITL
51 1 GUARD SIDE 116G, SHT MITL 5%145-1/4"
52 | 72 WELD 5TUD 1.5 1/2-13%1-1/2 WELD $TUD
53 | 1/2" FLAT WASHER 1/2 flat wosher
54 1 GD BUSHING 1204310 BUSHING
55 | BUSHING 102479 SF BUSHING
56 7 2002_UR207 DESTACO CLAMP
57 1 ROTOR

USE CUT-QUTS TO MAKE DOOR
WHERE POSSIBLE.

ALL WELDS TO BE 1/4" CONTINUOUS

EST. WEIGHT
8163LBS

LS OIERn A Y P

mue | pan

e
St

e

TILE:

PRArRALT ANd ESARSINTAL

it s PSS

RACICHALH oracan
Lt
nonacrosous t  [SEATE
R FLATH DACAAL & g ann
an
T -

e

wmen

=

| [

arRacaTEn

DO IR DA

ClSEPERATOR ™

SCALE: I
T

EIGHT:

[ sheer vor 24

] t 4

3

T




ALL AIR NOZILES
ARE TO BE GROUND FLUSH
ON INSIDE AFTER WELDING

DETAILD
SCALEN :12

108.04 80.00
|n
104
: ¥ ¥
- 1
- s ry e
r
80.50
54 DESTACO CLAMPS USED
TO HOLD BOTTOM DOOR CLOSED
ol ul
=
e /
ot
i
B2 | LRLPAS O AE IFECHED: [ fat
i | Cumacrd ARl ni il Cann
-L -t i oacem TE:
287 hizaa | gl 7
. ertione i S ey
TYP L aa
o 3 -
> a) S . —— -
»
e o e C SEPERATO
ARRCATE D0 8T ECALECINW I SCALE: LIRWEGHT: SHEET 3 OF 24

T
1



SEE DRAWING 3B9-37BR-0

(O

@3 1/2" SLOT FOR HEADSHAFT

175"

SIDEWALL PROFILE

WELDED TO FLEX WALL

FIXED PLATE WELDED

TO SIDEWALL

FLEX WALL

_ AND

FLEXWALL FIXED

BELOW THIS POINT

FIXED WELDED
e TO SIDEWALL

GUSSET

FIXED WELDED
TO SIDEWALL

WINDOW
1| 1 [FIXED PLATE 1/4° PLATE 8 1/4" x §'~8" % ASTM-A36 46
2 | 1 [PUSH PLATE 1/4" PLATE 3" x 6'-6" LONG] ASTM-A36 16
3| 1 |COVER PLATE 147 PLATE 1'=11 3/8" x 6-8° !Mi ASTM-A36 93
411 |SEPm.»\TcR WALL EXISTING ASTM-A36 147
5 | 3 [oussEer 1 /4 PLATE 4 13/16" x 5 3167 LONG]  ASTM-A36 3
61 u-muﬂc-t3:5-5@@@3;5;6’—3%0"0 33
7| 1 [CLAMP 2 |1/4" PLATE 4 1/8" x 2'-6" LONG]  ASTM-A36 9
8] 2 [CLAMP 3 174" PLATE 4 1/8° x 1'-6" LONG]  ASTM-A36 10
9 [ 1 [BELT 2 IﬁWLaa.rmc | SKIRTBOARD 4
10| 4 |LEVELING LEG |mm&£ LEVELNG LEG UCWASIER J5111K5 0
11 1 [389-376R-01 SEE_DRAWING 389-37BR-01 2721
12| B [FLAT WASHER WIDE 3/B"[FLAT WASHER WIDE 3/8" STEEL 0
13| B |HEX WUT 3/B — 16 |HEX MUT 3/8 - 16 STEEL 0
14 | 7 [WELDSTUD 1/2-13 UNG X 2 1/2°|WELDSTUD 1/2-13 UNC X 2 1/27) STEEL 1
15| 7 [CCAGD HARDMARE BEVEL WASHER 1/2°| CHCAGD HARCWARE BEVEL WASHER 1/2 STEEL i
16| 7 |LOCKWASHER 1/2" LOCKWASHER 1,/2" STEEL 0
17| 7 [HEX NUT 1/2-13 UNC |HEX NUT 1/2-13 UNC STEEL 0
18| 6 [ROUND HEAD BOLT 1/2 - 13 - | 3/4|ROUND HEAD BOLT 12 - 13 - 1 3/4 STEEL 1
191 6 [FLAT WASHER 1/2" FLAT WASHER 1/2" STEEL 0
20| B [HEX NUT 1/2 — 13 [HEX NUT 1/2 — 13 STEEL 0
[ﬁﬁ_ufcw PART DESCRIPTION MATERIAL WEIGHT
| Parts List







	JBox-1
	JBox-2
	JBox-3
	JBox-4
	CS80 Dimensions

